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En (%) e
Cekmezlik Width
Shrinkage Gr (%) 5
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En (cm)
Width (cm) 10 185
Gr/m?
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% Spirality
HASLIK TESTLERI
FASTNESS VALUES
Yikama Hashg
Color fastness to washing
. Alkali

Ter Hashig Alkaline
Color fastness to Asit
perspiration Acid
Su Haslig
Color fastness to water
Surtme Hashgi Yas

Wet
Color fastness to
rubbing flry

Dry

TEST SONUGLARI (TEST RESULTS)
Secondary Bleached i
: Polyester Acrylic Wool
Cellulose Unmercerize Nylon 6.6 j
Acetate Cottan (Terylene) (Courlien) (Worsted)

Yikama
Hashg
Su Hashig:
Ter Haslig
(Asit)
Ter Haslhg
(Alkali)
Saliva Test
Musteri Kritigi

Customer ldeas

NOT : Problem gorlldugu anda gerekli acikiama ile geri fakslanacaktir
If problems are observed, this document must be faxed back with necessary explanation.
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(Color Fastness to Rubbing)

DRY WET
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